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Product Licence Company

Number Name

03524/0027 Organon Teknika Limited
(continued)

Product
Name

Active
Ingredients

03551/0017 B Braun Melsungen AG Streptokinase Braun 100000 Streptokinase 100000.000 ill

03551/0018 B Braun Melsungen AG

03551/0019 B Braun Melsungen AG

03551/0020 B Braun Melsungen AG

00142/0445 A H Cox & Company
Limited

03243/0350

Streptokinase Braun 250 000 Streptokinase 250000.000 iu

Streptokinase Braun 750 000 Streptokinase 750000.000 iu

Streptokinase Braun 1500000 Streptokinase 1500000.000 iu

Bumetanide Tablets 1 mg Bumetanide 1.000 mg

Munro Wholesale Medical
Supplies Limited

Vagifem 25 microgrammes Estradiol 25.000 meg
Vaginal Tablets

03787/0463

03787/0464

03787/0521

03787/0466

03787/0482

03787/0486

03787/0498

03787/050)

03787/0508

Swingward Limited T/A
Medihealth

Swingward Limited T/A
Medihealth

Swingward Limited T/A
Medihealth

Swingward Limited T/A
Medihealth

Swingward Limited T/A
Medihealth

Swingward Limited T/A
Medihealth

Swingward Ltd, T/A
Medihealth

Swingward Limited T/A
Medihealth

Swingward Limited T/A
Medihealth

EstradermTTS 100

Estraderm TTS 50

Coversyl 4 mg Tablets

Flixotide 125 Inhaler

Clarityne Tablets

Risperdal 3 mg Tablets

Bricanyl Turbohaler 500

Zoladex LA 10.8 mg
Injection

Meloxicam 7.5 mg Tablets

Oestradiol S.OOOmg

Oestradiol 4.000 mg

Perindopril Tert-butylamine Salt
4.000 mg

Fluticasone Dipropionate
125 .000 meg

Loratadine 1 0.000 mg

Risperidone 3.000 mg

Terbutaline Sulphate 500.000 meg

Goserelin Acetate 10.800 mg

Meloxicam 7.500 mg

04423/0247 Doncaster Pharmaceuticals
Group Limited

04423/0257 Doncaster Pharmaceuticals
Group Limited

04423/0267 Doncaster Pharmaceuticals
Group Limited

04423/0272 Doncaster Pharmaceuticals
Group Limited

04423/0286 Doncaster Pharmaceuticals
Group Limited

04423/0287 Doncaster Pharmaceuticals
Group Limited

04423/0291 Doncaster Pharmaceuticals
Group Limited

04423/0236 Doncaster Pharmaceuticals
Group Limited

Clomid 50 mg Tablets Clomiphene Citrate 50.000 mg

Tagamet 400 mg Tablets/ Cimetidine 400.000 mg
Cimetidine 400 mg Tablets

Relif 500 mg Tablets/ Nabumetone 500.000 mg
Relifex Tablets/
Nabumetone 500 mg Tablets

Lamictal 50 mg Tablets/ Lamotrigine 50.000 mg
Lamotrigine 50 mg Tablets

Indications

of high grade and/or relapsing
superficial papillary transitional
cell carcinoma of the urinary
bladder (Stage Ta or Tl) after
transurethral resection.

Prescription Only Medicine
It may be used for the inlra-
vascular dissolution of
thrombi and emboli in:
pulmonary embolism acute or
sub-acute occlusion of
peripheral arteries extensive
deep vein thrombosis central
retinal venous or arterial
thrombosis.

Prescription Only Medicine
Same as in PL 03551/0017.

Prescription Only Medicine
Same as in PL 03551/0017.

Prescription Only Medicine
Acute myocardial infarction.

Prescription Only Medicine
For use when diuretic therapy is
required in the treatment of
oedema, for example: oedema
associated with heart failure;
oedema associated with
cirrhosis: oedema associated
with renal disease, including
the nephrotic syndrome.

Prescription Only Medicine
Atrophic vaginitis due to
oestrogen deficiency.

Prescription Only Medicine
Estrogen replacement therapy.

Prescription Only Medicine
Estrogen replacement therapy.

Prescription Only Medicine
Hypertension and congestive
heart failure.

Prescription Only Medicine
Asthma.

Prescription Only Medicine
Allergic Rhinitis, Idiopathic
chronic urticaria.

Prescription Only Medicine
Acute and chronic schizophrenic
psychoses.

Prescription Only Medicine
The relief and prevention of
bronchospasms.

Prescription Only Medicine
Prostate Cancer

Prescription Only Medicine
Osteoarthritis,
Rheumatoid Arthritis,
Ankylosing Spondylitis.

Prescription Only Medicine
For the treatment of ovulatory
failure.

Prescription Only Medicine
For the treatment of duodenal
and benign gastric ulceration.

Prescription Only Medicine
Anti-inflammatory agent.

Date of
Authorisation

25th June. 1998

25th June. 1998

25th June, 1998

25th June, 1998

24th July. 1998

Diprosalic Ointment Betamethasone Dipropionate
0.064% ww

Salicylic Acid 3.000% ww

Inderal LA-80 Capsules Propranolol Hydrochloride 80.000 mg

Risperdal 2 mg Tablets/ Risperidone 2.000 mg
Risperidone 2 mg Tablets

Modopar 125 mg Capsules Levodopa 100.000 mg
Benserazide 25.000 mg

Prescription Only Medicine
Epilepsy.

Prescription Only Medicine
For the treatment of
hyperkeratotic and dry
corticosteroid-responsive
dermatoses.

Prescription Only Medicine
Emergency treatment of cardiac
dysrhythmias and thyrotoxic
crisis.

Prescription Only Medicine
Acute and chronic schizophrenic
psychoses.

Prescription Only Medicine
For the treatment of
Parkinson's Disease.

23rd July, 1998

24th July, 1998

20th July. 1998

21st July. 1998

29th June. 1998

26th June, 1998

15th July, 1998

15th July. 1998

9th July. 1998

26th June. 1998

30th June, 1998

14th July. 1998

8th July, 1998

17th Ju ly , 1998

25th June, 1998

17th July, 1998

23rd June, 1998

27th July, 1998


